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CUSTOMER NAME: SHANGHAI SHUNYUN INDUSTRIAL CO., LTD 

ADDRESS: ROOM 2106 NO.2500, ZHENBEI ROAD, PUTUO DISTRICT, SHANGHAI 

 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : Steel Plate 

Product specification : 36*1500*6000 

Material and Mark : SS400 

Test Required : Impact Test 

Date of Receipt  : Jan 02, 2014 

Testing start date  : Jan 02, 2014 

Testing end date : Jan 09, 2014 

Test result(s)    : For further details, please refer to the following page(s) 

 

 
Signed for 
SGS-CSTC Standards Technical  
Services （Shanghai）Co., Ltd. 

 
Kelly Shi 

Authorized signatory 
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Impact Test: 

Test Method: JIS Z2242:2005 

Test item Test condition Absorbed energy (J) 

104 

105 
Charpy 

Impact   

Specimens: Charpy U2-notch  

Dimension of specimens: 

55mm×10mm×10mm 

Temperature: -20℃ 94 

 

 

Sample photo 
******** End of report******** 
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